
A Guide to Net-Zero Energy Solutions for Water Resource Recovery Facilities

Water Environment Research Foundation
635 Slaters Lane, Suite G-110  n Alexandria, VA 22314-1177

Phone: 571-384-2100 n Fax: 703-299-0742  n Email: werf@werf.org
www.werf.org

WERF Stock No. ENER1C12

May 2015

A Guide to Net-Zero Energy Solutions
for Water Resource Recovery Facilities

Energy

Co-published by

IWA Publishing
Alliance House, 12 Caxton Street
London SW1H 0QS
United Kingdom
Phone: +44 (0)20 7654 5500
Fax: +44 (0)20 7654 5555
Email: publications@iwap.co.uk
Web: www.iwapublishing.com
IWAP ISBN: 978-1-78040-768-5

Co-published by

ENER1C12 Color Logos_WEF-IWAPspread.qxd  5/28/2015  2:24 PM  Page 1



 

[...]
incineration was the lower natural gas requirement (about 83% lower). 

1.6 Recommendations 

Several recommendations emerged as a result of the analyses performed during this 

study. These recommendations are presented in two groupings. The first is a guide for WRRFs 

embarking on energy management programs or advancing their position on the road to energy 

neutrality. The recommendations in the guide for the utility leaders should be used with the 

companion report Demonstrated Energy Neutrality Leadership: A Study of Five Champions of 

Change (ENER1C12b). 

Since this is the first study in the WERF Energy Production and Efficiency research 

program, many of the recommendations inform the future direction of research under taken by 

WERF and other organizations to advance understanding and technology options for the 

wastewater industry.  

1.6.1 Recommendations for Utility Leaders 

 Identify an energy champion within your utility and connect that leader with a core energy 

management team from different departments (i.e. operations, engineering, and finance).  

 Start with a strategic energy plan with clearly defined key performance indicators (KPIs) and 

performance goals with specific target dates for achievement. 

 Consider using several energy performance metrics (i.e., electrical energy intensity, site 

energy intensity, primary energy intensity) as part of the energy management plan. 

 Support the plan with robust energy data collection and performance monitoring at multiple 

levels. 

 Use “Big data” and advanced analytics to optimize operations for minimum net energy 

consumption across multiple performance metrics. Big data is about seeing and 

understanding the relationships among pieces of information using new technologies have 

made it possible to analyze vast amounts of data rather than settling on smaller sets 



 

1-6  

 Implement best practices for a significant improvement in energy performance at relatively 

low capital cost. 

 Use natural gas in CHP to reduce primary energy use as an interim step towards energy 

independence. 

 Create an environment of innovation. Connect with academic institutions and with industry 

association innovation forums such as the joint Water Environment Federation 

(WEF)/WERF initiative the Leaders Innovation Forum for Technology (LIFT)
®
 to move 

innovative energy technology and operations solutions to practice.  

 Develop a WRRF-based Technology Roadmap that is holistic and phase-in synergistic 

technologies and processes to maximize energy performance over time. 

 Current and future BNR/ENR facilities should phase-in shortcut nitrogen removal, from 

sidestream processes currently available now to future mainstream anaerobic ammonium 

oxidation (anammox) processes. 

 Be prepared for opportunity. 

 Have a few ideas on the shelf with some level of feasibility study completed. The greater the 

pipeline of opportunities, the better. 

 Become knowledgeable about different project delivery methods and financing opportunities 

(public-private partnerships, power purchase agreements, energy services performance 

contracting, grant funding, etc.)  

1.6.2 Recommendations for Future Research 

Enhance and Optimize Carbon Management  

 Optimize carbon management to maximize energy recovery. 

 Explore new physical separation technologies to intensify and enhance primary treatment 

performance. 

 Advance mainstream anaerobic treatment to convert more of the wastewater embedded 

energy to biogas. 

Advance Low-Energy Alternatives to Typical Nitrification/Denitrification Processes for 

Nitrogen  

 Further short-cut nitrogen treatment process development and implementation. 

 Additional research on different carbon sources is needed to minimize the net energy impact 

of their use in BNR/ENR facilities.  

 Explore external carbon sources with low net energy requirements (more recoverable energy 

output from energy input). 

Explore and Expand the Potential for Heat Recovery 

 Maximize potential for heat recovery from excess heat generated onsite. 

 Identify low quality heat recovery technologies. 

Develop Technologies to Extract more Energy from Biosolids 

 Additional research into syngas cleaning technologies is needed for gasification to allow 

CHP for electricity production and heat recovery for drying of biosolids.  



 

A Guide to Net-Zero Energy Solutions for Water Resource Recovery Facilities 2-1 

CHAPTER 2.0  
 

TYPICAL AND BEST PRACTICE 

FACILITY CONFIGURATIONS 

2.1 Introduction 

According to the report Utilities of the Future Energy Analysis (2014) ENER6C13 

prepared by Black & Veatch as an adjunct to this project, the total estimated available energy at 

WRRFs sized 5 million gallons per day (MGD) in the U.S. is 851 trillion British Thermal Units 

(Btu) annually, or approximately five times the energy consumed at these large facilities. 

Wastewater thermal energy accounts for 80% of this total amount; chemical energy accounts for 

most of the remaining 20%.  

Despite the embedded energy in wastewater, almost all treatment utilities procure large 

quantities of energy from electric and natural gas utilities. Although there are many opportunities 

for energy recovery, converting energy between different forms to perform useful work at 

WRRFs presents complex, site-specific challenges based on several factors such as facility size, 

operations, embedded energy content of the influent wastewater, and biosolids treatment 

processes. To help clear a pathway towards “net-zero” energy use, the research team developed 

quantitative energy management profiles to assist WRRFs in benchmarking their operations and 

envisioning changes in operations or processes to achieve energy neutrality. (Quantitative energy 

in this case means unit process energy flows for common (or “baseline”) wastewater treatment 

configurations). 

The Clean Water Needs Survey (CWNS, 2008) collected data on publicly owned 

domestic wastewater treatment facilities of all sizes in the United States. The research team used 

the data from 1,027 facilities larger than 5 MGD in the survey to determine how common each 

process configuration was in the industry. Of the more than 30 wastewater process 

configurations reviewed, 25 baseline configurations were selected and refined with input from 

WERF’s industry advisory panel issue area team (IAT) for energy. These configurations span the 

spectrum of wastewater treatment processes found at facilities in the United States sized over 

5 MGD, without consideration of effluent standards and regional differences.  

To codify the different configurations selected, letters were used to designate mainstream 

(wastewater) treatment, and numbers were used to designate solids treatment processes, as 

shown in Table 2-1. The mainstream and solids treatment processes were combined to produce 

the 25 baseline configurations listed in Table 2-2. 

  



 

2-2  

Table 2-1. Description of Typical and Best Practice Facility Process Coding. 

Number/Letter Description 

Letters Mainstream Treatment Process 

A Basic secondary activated sludge treatment with primary treatment; co-thickening 
of primary sludge and WAS in gravity thickener 

B Same as A, but with separate thickening of primary sludge in gravity thickener and 
WAS in mechanical thickener 

C Basic secondary activated sludge treatment without primary treatment; WAS 
mechanical thickening 

D Trickling filter biological treatment with primary treatment; co-thickening of primary 
sludge and WAS in gravity thickener  

E Activated sludge nitrification without primary treatment; WAS mechanical 
thickening 

F Activated sludge nitrification with primary treatment; separate thickening of 
primary sludge in gravity thickener and WAS in mechanical thickener  

G Activated sludge BNR with primary treatment; separate thickening of primary 
sludge in gravity thickener and WAS in mechanical thickener 

H Activated sludge BNR with primary treatment and chemical phosphorus removal; 
separate thickening of primary sludge in gravity thickener and WAS in mechanical 
thickener 

I Activated sludge BNR without primary treatment; WAS mechanical thickening 

L Activated sludge ENR with primary treatment; separate thickening of primary 
sludge in gravity thickener and WAS in mechanical thickener 

M Activated sludge ENR with primary treatment and chemical phosphorus removal; 
separate thickening of primary sludge in gravity thickener and WAS in mechanical 
thickener 

N Aerobic MBR for BNR with primary treatment; co-thickening of primary sludge and 
WAS in gravity thickener 

O Pure oxygen activated sludge 

P Mainstream two-sludge (A/B) activated sludge with primary treatment; co-
thickening of primary sludge and WAS in gravity thickener 

Numbers Solids Treatment Process 

1 Anaerobic digestion, dewatering 

2 Aerobic digestion, dewatering 

3 Dewatering, Class B lime stabilization 

4 Anaerobic digestion, dewatering, direct thermal drying 

5 Dewatering, MHI 

6 Dewatering, FBI 

Postscript Letter Process 

E CHP added for onsite energy generation 

P A variation on a mainstream-solids treatment combination (“P” for prime)  

 

  



 

A Guide to Net-Zero Energy Solutions for Water Resource Recovery Facilities 2-3 

Table 2-2. Description of 25 Wastewater Treatment Baseline Configurations Used in Energy Models. 

Code Configuration Description 

A1 Activated sludge (Basic secondary treatment) – with primary treatment, co-thickening in gravity 
thickener, anaerobic digestion, and dewatering 

B1 Activated sludge (Basic secondary treatment) – with primary treatment, primary sludge gravity 
thickening, waste-activated sludge (WAS) mechanical thickening, anaerobic digestion, and 
dewatering  

B1E Activated sludge (Basic secondary treatment) – with primary treatment, primary sludge gravity 
thickening WAS mechanical thickening, anaerobic digestion, dewatering, and CHP 

B4 Activated sludge (Basic secondary treatment) – with primary treatment, primary sludge gravity 
thickening, WAS mechanical thickening, anaerobic digestion, dewatering and direct thermal 
drying 

B5 Activated sludge (Basic secondary treatment) – with primary treatment, primary sludge gravity 
thickening, WAS mechanical thickening, dewatering, and MHI 

B6 Activated sludge (Basic secondary treatment) – with primary treatment, primary sludge gravity 
thickening, WAS mechanical thickening, dewatering, and FBI 

C3 Activated sludge (BOD-removal only) – without primary treatment, and with WAS mechanical 
thickening, dewatering, and Class B lime stabilization 

D1 Trickling filter – with primary treatment, co-thickening in gravity thickener, anaerobic digestion, 
and dewatering 

E2 Activated sludge (nitrification) – without primary treatment, and with WAS mechanical 
thickening. aerobic digestion and dewatering 

E2P Activated sludge (nitrification) – with primary treatment, primary sludge gravity thickening, 
WAS mechanical thickening, aerobic digestion, and dewatering 

F1 Activated sludge (nitrification) – with primary treatment, primary sludge gravity thickening, 
WAS mechanical thickening, anaerobic digestion, and dewatering 

G1 Activated sludge (BNR) – with primary treatment, primary sludge gravity thickening, WAS 
mechanical thickening, anaerobic digestion, and dewatering 

G1E Activated sludge (BNR) – with primary treatment, primary sludge gravity thickening, WAS 
mechanical thickening, anaerobic digestion, dewatering, and CHP 

H1 Activated sludge (with BNR) – with primary treatment and chemical phosphorus (P) removal, 
primary sludge gravity thickening, WAS mechanical thickening, anaerobic digestion, and 
dewatering 

I2 Activated sludge (BNR) – without primary treatment, and with WAS mechanical thickening, 
aerobic digestion, and dewatering 

I3 Activated sludge (BNR) – without primary treatment, and with WAS mechanical thickening, 
dewatering, and Class B lime stabilization 

L1 Activated sludge (ENR) – with primary treatment, primary sludge gravity thickening, WAS 
mechanical thickening, anaerobic digestion, and dewatering 

M1 Activated sludge (ENR) – with primary treatment and chemical phosphorus (P) removal, 
primary sludge gravity thickening, WAS mechanical thickening, anaerobic digestion, and 
dewatering 

N1 MBR (aerobic) – with BNR, with primary treatment, co-thickening in gravity thickener, 
anaerobic digestion, and dewatering 

N1P MBR (aerobic) – with BNR but no carbon addition, with primary treatment, co-thickening in 
gravity thickener, anaerobic digestion, and dewatering 



 

2-4  

Code Configuration Description 

N2 MBR (aerobic) – with BNR, without primary treatment, and with WAS mechanical thickening, 
aerobic digestion, and dewatering 

N2P MBR (aerobic) – with BNR but no carbon addition, without primary treatment, and with WAS 
mechanical thickening, aerobic digestion, and dewatering 

O1 Pure oxygen-activated sludge with primary treatment, co-thickening in gravity thickener, 
anaerobic digestion, and dewatering 

P1 Mainstream two-sludge (A/B) activated sludge (two secondary systems in series – each with 
its own aeration, clarification and RAS),without primary treatment, WAS mechanical thickening, 
anaerobic digestion, and dewatering 

P1E Mainstream two-sludge (A/B) activated sludge (two secondary systems in series – each with 
its own aeration, clarification and RAS),without primary treatment, WAS mechanical thickening, 
anaerobic digestion, dewatering, and with CHP 

 

For each of these configurations, energy flow diagrams (Sankey diagrams) were prepared 

in two forms: 

1. Typical performance – Energy flows were determined generally using the mid-range of 

published literature values for wastewater treatment process performance and net energy 

usage. 

2. Best practice performance – A second set of energy flows were determined for each 

configuration using the published limit of ranges for wastewater treatment process 

performance and net energy usage, where limits could either be high or low depending on 

which favored higher energy efficiency, lower energy demand, or higher energy production. 

Most wastewater utilities will be able to select a baseline configuration similar to their 

own facilities and benchmark their energy management performance relative to the typical and 

best practice results, then develop a technology and operations road map to energy neutrality. 

To rigorously develop these energy diagrams, the research team adopted advanced 

wastewater modeling using the GPS-X (Hydromantis, Canada) modeling platform, which 

effectively addressed the complex energy and mass flow loops associated with each of the 

configurations. We selected a modeling platform that was generally available to the wastewater 

community, and provided the modeling assumptions so that interested agencies could conduct 

their own facility-tailored simulations.  

2.2 Assumptions and Methodology 

A systematic methodology was used to develop energy flow diagrams for each of the 25 

configurations. For each configuration, an influent flow rate of 10 MGD (38,000 m
3
/d) and COD 

concentration of 358 mg/l was used as the basis to allow a direct comparison between them. The 

methodology was as follows: 

 The research team set the energy flow boundary as the “fenceline” of the WRRF. For the 

purpose of this convention, production of the chemicals included in the energy analysis 

(sodium hypochlorite, acetic acid, methanol, and lime) was assumed to take place onsite.  



 

A Guide to Net-Zero Energy Solutions for Water Resource Recovery Facilities 2-5 

 The research team constructed a process model using the GPS-X 6.2 simulator with the 

Mantis 3 library that included, where available, all energy inputs for processes. Input 

parameters were set to reflect typical performance for each unit process. 

 A steady-state simulation was conducted. 

 The research team generated a model output report file by GPS-X that included all available 